@) pulsefitness

\}\%é
:‘\g
N

/

Free Weights | Power Racks and Platforms

Multi-Functional Trainer Rack
Owners Manual

873H



Important Safety Information

CAUTION

Read these instructions carefully before operating Pulse equipment in conjunction with
individual machine instructions.

Seek professional medical advice before using fithess equipment. Heart rate monitoring
systems may be inaccurate. Over exercise may result in serious injury or death. If you
— feel faint, dizzy or exhausted stop exercising immediately.

Ensure equipment is checked regularly for signs of damage and wear. Do not use
equipment if faulty or damaged until repaired using only genuine Pulse Fitness parts
fitted by an authorised person.

SUPPORTING DOCUMENTATION

Carefully read and comprehend ALL of the safety documents relating to this piece of
equipment before using or assembling this equipment. Keep this manual for future
— reference.

SERIOUS INJURY MAY OCCUR IF THESE PROCEDURES ARE NOT FOLLOWED.

Product Registration

Once the machine has been assembled, find the product SERIAL NUMBER located on the rating plate.

SERIAL NUMBER

* Refer to the SERIAL NUMBER and MODEL NAME when calling for service (Located on the front page of this manual).

Questions

If you have any questions or if any parts are damaged or missing, please contact your distributer immediately.



—_—

In order to avoid human injuries and property damages, before the use of this series
equipment, please read the following important notices.

Before use of the equipment please read this Owner’s Manual carefully. The
equipment should be assembled and used strictly following the relevant instructions

in this manual, and cannot change any of its components or disassemble it freely.

. It should be ensured that all users have been fully aware of the safety warnings and

precautions before they exercise on the equipment.

. Too loose-fitting clothing cannot be worn, and sports shoes should be put on while

exercising.

. The equipment should be carefully examined before training. If there is damage,

please do not use it and do not try to repair it by yourself. Please contact your
supplier in time. It is necessary to inform after-sales service personnel as soon as

possible to get the machine repaired.

. Make sure the selector pin has fit well in its position before exercising and do not use

selector pin other than the one coupled with this equipment to avoid any
injury.(Apply to single station with cable)
The equipment should be positioned on a flat, level and clean. There should

be a reasonable space around the machine, to not cause injury to others

when in use.

. Before using the machine, please ensure that the cable is in the groove of

pulley, and attention should be paid especially to the end of cable. (Apply

to single station with cable)

. Only originally attached or manufacturer provided weight stack can be used in this



equipment and can not increase the weight of weight stack by use of other
manufacturers’ weight stack plate. (Apply to single station with cable)
9. Children and pets should be kept away from the equipment whilst it is in use.

10. When using the equipment if you feel dizzy or physical pain you should stop

exercising intermediately and consult a doctor.

Before using the equipment please consult your physician and fitness expert, and
must be sure to read all the specifications in this owner’s manual. Manufacturer will
not be held responsible for any personal injury and property loss resulted from the

incorrect use of the products.



Machine Overview

Right rear stand

J Right stand
Rear connecting frame I top connecting frame
N 5
Upper left connection frame d Handle bracket
// g :
> N
: Al B
Leftrearriser ~ NS A S
1 5 E Right barbell guard
Shield i :
> N
. O f S| I
Guide bar // a S Right slide frame 1
Left barbell guard »
P Right side bottom frame
L
plate holder

Left slide 1
Left side bottom frame



Fitting Instructions

1. Be careful unwrapping the machine and do not use a knife as it could damage

the surface of the machine.

2. When moving this equipment, a sufficient number of personnel should be used to
prevent the equipment from collision, or to avoid the injuries caused by personnel

shortage.

3. Prior to installation of the equipment, make sure that all the parts are complete, no

missing hardware.

4. When install the equipment, should have two or more persons working together to

ensure the accurate location of parts assembly.

5. When installing the equipment, the instructions must be followed to prevent

components being fitted incorrectly or being ommitted.

6. Appropriate tools should be used for installation to avoid damaging the

equipment or causing injury.

7. If the equipment needs to be moved this should be done after the installation

process has been completed. Failure to do so could resultin injury.

8. Follow the installation sequence of the fastening locking nuts outlined in this
manual. Locking nuts should not be fully tightened until they are all loosely into

position across the whole machine and then can be tightened up one by one.

9. Before installation the cable terminals should be checked to make sure whether they

are firm. (Apply to single station with cable)



10.After the completion of the installation, test the equipment with a low weight.
Check the movement is smooth and there is no movement in the frame. If thisis
not the case it may be necessary to check the equipment carefully, identify the

problem and re-install.



Assembly Step 1

Step No. Name Description Qty
1 Right side bottom frame 1
2 Right top connecting frame 1
7 Right stand 1
10 Right rear stand 1
11 Right slide frame 1
31 Regulating tube 1
65 cushion ®22*®10.5*10 4
1 113 Cylindrical head hexagonScrew M8*65 4
117 Cylindrical head hexagonScrew M10*75 2
118 Cylindrical head hexagonScrew M12*30 8
122 Flat washer M8 8
123 Flat washer M10 4
124 Flat washer M12 8
128 Spring washer M12 8
130 Nut M8 4
131 Nut M10 2




Assembly Step 2

Step No. Name Description Qty
3 Left side bottom frame 1
4 Upper left connection frame 1
8 Left stand 1
9 Left rear riser 1
12 Left slide 1
31 Regulating tube 1
65 cushion ®22*910.5*10 4
5 113 Cylindrical head hexagonScrew M8*65 4
117 Cylindrical head hexagonScrew M10*75 2
118 Cylindrical head hexagonScrew M12*30 8
122 Flat washer M8 8
123 Flat washer M10 4
124 Flat washer M12 8
128 Spring washer M12 8
130 Nut M8 4
131 Nut M10 2




Assembly Step 3

Step No. Name Description Qty
20 Handle bracket 1
26 Rear connecting frame 1
85 U-shaped flooring 1
115 Cylindrical head hexagonScrew M10*30 12
3 118 Cylindrical head hexagonScrew M12*30 6
120 Big washer M10 12
124 Flat washer M12 6
127 Spring washer M10 12
128 Spring washer M12 6

10




Assembly Step 4

Step No. Name Description Qty
3 Right pylon 1
6 Left pylon 1
18 Safety stop 2
21 Right slide frame 1
22 Right barbell rack 1
23 Left slide 1
24 Left barbell rack 1
32 Hanging panel 2
39 Rubber sleeve $®36*21 4
43 cushion ®62*P31*25 2
45 Protective pad $29.8*®60*10 4

4 68 Guide bar ®30*1876 2
70 Wire hole retaining ring 4
104 |Hexagon flat end setting screw M10*10 4
108 | Cylindrical head hexagonScrew M6*20 8
111 Cylindrical head hexagonScrew M8*30 6
115 Cylindrical head hexagonScrew M10*30 8
122 Flat washer M8 6
123 Flat washer M10 8
125 Spring washer M6 8
126 Spring washer M8 6
127 Spring washer M10 8
130 Nut M8 6

35

®\

Hangthe barbell barhooks on
both sides tothe hook post,

11

47

74

Right

21



4
O
QO
-+
0p)
=
O
-
QO
wn
7))
<

1agp 87y 17
@\. — .,_w\.M 0
S9N 4 W

%
//
\\\\\ ww w W
\ ) I =
/ 2 /! NQ \\
/ Vi

W
7 /,
je®/>

/ \
/ /0
/ , \\\
\ /0
/
2 N4 /o
- _ p \\
Qg  — /7
* /o
\ a
\ nos
/
7

mblyis complete,
nnect 38# to 22# and 24#

respectively.

Afterthe asse

12



Assembly Step 5

Step No. Name Description Qty
17 Counterweight iron frame 2
40 Guide bar end cap ®23*12 4
42 cushion ®62*920*26 4
55 Guide bar fixing sleeve D40*®20.5*45 4
67 duct ®20*1820 4
72 pin _group 2
78 Shield 2
5 83 Hanging post 46*910*M8 4
93 10 pounds select iron group 16
94 20 pounds select iron group 16
103 Hexagon flat end setting screw M8*35 4
105 Umbrella head hex snailPin M6*16 6
110 Cylindrical head hexagonScrew M6*100 2
129 Nut M6 2
130 Nut 4




Assembly Step 6

Step No. Name Description Qty
118 Cylindrical head hexagonScrew M12*30 4

6 124 Flat washer M12 4
128 Spring washer M12 4

135 plate holder 1

14

I

i

/7177

O\
)
\ -
AN \\
N
Y,
\ 5
7
f
\ -
N 24
%
\E=% .
A V/
\ 8/
o & 0 © 0 o 3 o ] o ] /4
. “
/

‘Q

2N/l
U

Wi,

Wi
‘/\((/(((((“\\\\\\




Cable Route Diagram

Step No. Name Description Qty

37 Cable group 1 ®4.8 2

91 Pulley block ® 89%25. 8 16

116 Cylindrical head hexagonScrew M10%*50 16

123 Flat washer M10 32

131 Nut M10 16
Correct

Cable
limiting post

15



Exploded View

L
/
Y A

\

YEOAVATNN A
D=0 TR s

/‘////////////q; -




Exploded List

=
o

Olo|(v|on|a|n|lw|No|[=|o]|P|R (N[O | AW ]|N [—

Name Description Qty
Right side bottom frame
Right top connecting frame
Left side bottom frame
Upper left connection frame
Right pylon
Left pylon
Right stand
Left stand
Left rear riser
Right rear stand
Right slide frame 1
Left slide 1
Left barbell|l guard
Right barbell|l guard
Left barbell rack 1
Right barbell rack 1
Counterweight iron frame
Safety stop
Bearing stop

G o G G O I NG N I NG N O NG I NG N NG NG I NG PN Y NG NN NG QUG DUy DN I O I T ST =N =N [P\ Gy [Ny DUENGY DUINGY DU\ I\ UGS NN DU NN DU\ PRI\ IS

20 Handle bracket

21 Right slide frame

22 Right barbell|l rack

23 Left slide

24 Left barbell rack

25 Oscillating frame

26 Rear connecting frame

27 Regulating column ©19. 5% 16. 5%63
28 Non-slip sticker 1

29 Non—-slip sticker 2

30 Non-slip sticker 3

31 Regulating tube

32 Hanging panel

33 Balance iron ® 78%240*M12
34 Barbel | bar

35 Hanging post ® 30%25*M10
36 cushion ®80*d 12.5%10
37 Cable group 1 ®4.8

38 Cable Group 2 ®4.8

39 Rubber sleeve ® 36%*21
40 Guide bar end cap ®23*%12
41 Oval plug PT50%100%*3
42 cushion O 62* O 20%26

17



Exploded List

No. Name Description Qty
85 U-shaped flooring 1
86 Regulating disc ® 50%3 2
87 Back rope set 1
88 Knee brace 1
89 Pull gang 2
90 The pul |-up group 1
91 Pulley block ® 89%*25. 8 16
92 Pulley block ®50%26 4
93 15 pounds select iron group 16
94 10 pounds select iron group 16
95 Smal |l countersunk head rivet nut M8%*18 8
96 Flat head hexagon riveted screwMother M6*16. 5 6
97 Deep groove ball bearing 6201-22 4
98 Deep groove ball bearing 6005-27 4
99 Linear bearing LME30UU 4
100 Bearing retainer for holes d0=47 4
101 Spring nut M6*27. 2%15 2
102 Inner hexagon cone end set screw M5%*5 4
103 Hexagon flat end setting screw M8*35 4
104 Hexagon flat end setting screw M10*10 4
105 Umbrella head hex snailPin M6*16 6
106 Umbrella head hex snailPin M8*25 10
107 Umbrella head hex snailPin M10*25 4
108 Cylindrical head hexagonScrew M6*20 14
109 Cylindrical head hexagonScrew M6*25 2
110 Cylindrical head hexagonScrew M6*100 2
111 Cylindrical head hexagonScrew M8*30 6
112 Cylindrical head hexagonScrew M8*50 6
113 Cylindrical head hexagonScrew M8*65 8
114 Cylindrical head hexagonScrew M10*16 4
115 Cylindrical head hexagonScrew M10%*30 20
116 Cylindrical head hexagonScrew M10%*50 20
117 Cylindrical head hexagonScrew M10%*75 4
118 Cylindrical head hexagonScrew M12*30 24
119 Cylindrical head hexagonScrew M12%*90 2
120 Big washer M10 12
121 Flat washer M6 6
122 Flat washer M8 50
123 Flat washer M10 64
124 Flat washer M12 28
125 Spring washer M6 16
126 Spring washer M8 6

18




Exploded List

No. Name Description Qty
127 Spring washer M10 28
128 Spring washer M12 24
129 Nut Mé 2
130 Nut M8 24
131 Nut M10 25
132 Nut M12 2
133 Countersunk hexagonal snailnail M6*10 10
134 Pulley spacer 4

19




=
2
>
o

Q
g
9

Q
x
LLJ

20



Exploded List

No. Name Description Qty
150 plate holder
151 tube plug
152 rubber cushion

153 rubber cover
154 floor mat
155 plastic bush
156 rubber cushion
157 tube plug
158 Small countersunk rivet nuts M8*18

159 Hexagon socket head cap screw M8*25

160 flat washer D16*D8.4%1. 6
161
162
163
164
165
166
167
168
169
170
171
172
173
174
175
176
177
178
179
180
181
182
183

Al ]|DIN|IA[(A]AN

21



Maintenance Schedule

COMMERCIAL /
/ ROUTINE LIGHT COMMERCIAL| 1 \TENANCE LATEST DATE ENTRY \
Inspect; s
Links, Pull Pins, Snap Locks,
Swivels, Weight Stack Pins DAILY WEEKLY
Clean;
Upholstery DAILY WEEKLY
Inspect;
Cables or Belts and their DAILY WEEKLY
tension
Inspect;
Accessory Bars, and Handles WEEKLY 3 MONTHS
jnspect; WEEKLY 3 MONTHS
Inspect; . .
All Nuts and Bolts, Tighten if needed WEEKLY 3 MONTHS
Inspect;
Anti-Skid Surface WEEKLY 3 MONTHS
Clean & Lubricate;
Guide Rods with a Teflon (PTFE) MONTHLY 3 MONTHS
based lubricant (Superlube)
gubricsate;
eat Sleeves, Turcite Bushings,

Linear Bearing MONTHLY 3 MONTHS
Clean and Wax;
All Glossy Finishes 6 MONTHS YEARLY
Repack with Grease;
Linear Bearings 6 MONTHS YEARLY
Replace;

YEARLY 3 YEARS

@es, Belts and Connecting Parts

Your equipment comes with a commercial maintenance decal.

For personal, in home use, please follow the home maintenance schedule listed above.

Clean Frame with Silicon based Polish and a Lint Free Cloth . Do not use water based solutions.
Clean Upholstery and Grips with Soapy Water.

Never use ammonia, acid-based, or petroleum-based solvents on

any portion of the machine as it may damage the finish.

22


















	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20
	Page 21
	Page 22

